SUNDSTROM, 766 NORTH SUN DRIVE

FRIEDMAN & FUMERO, 1ie LAKE MARY, FLORIDA 32746

Attorneys | Counselors PHONE (407) 830-6331

~ FAX (407) 830-8522

A N www sfflaw.com
July 27, 2012

HAND DELIVERY

Ann Cole, Commission Clerk
Office of Commission Clerk
Florida Public Service Commission
2540 Shumard Oak Boulevard
Tallahassee, FL 32399

X4312
NOISSIWKHOD
12:2 Hd L2 21
OSd=-(3AFDTY

RE: Docket No. Y2D020F-WS ; Central Sumter Utility Company, LLC's Application for
Amendment of Water and Wastewater Certificates in Sumter County, Florida
Our File No.: 38056.02

Dear Ms. Colé:

Enclosed for filing are the original and six (6) copies of the Application of Central
Sumter Utility Company, LLC, for Amendment of its Water and Wastewater Certificates in
[...]
DESCRIPTION OF AREA PROPOSED TO BE SERVED



A PARCEL OF LAND LYING WITHIN SECTION 15, TOWNSHIP 19 SOUTH, RANGE 23 EAST, SUMTER
COUNTY, FLORIDA, DESCRIBED AS FOLLOWS:

BEGIN AT THE NORTHWEST CORNER OF THE NORTHWEST 1/4 OF SAID SECTION 15; THENCE RUN
S00°34'50"W ALONG THE WEST LINE OF SECTION 15 A DISTANCE OF 1,486.86 FEET; THENCE DEPARTING
SAID WEST LINE RUN $89°24'11"E, A DISTANCE OF 840.28 FEET; THENCE RUN $27°04'17"W, A DISTANCE
OF 608.73 FEET; THENCE RUN $51°33'06"E, A DISTANCE OF 601.12 FEET; THENCE RUN $38°28'15"W, A
DISTANCE OF 397.15 FEET TO THE NORTHERLY RIGHT-OF-WAY LINE OF COUNTY ROAD 44-A; THENCE
ALONG SAID NORTHERLY RIGHT-OF-WAY LINE RUN THE FOLLOWING THREE COURSES S51°31'59"E, A
DISTANCE OF 1,009.67 FEET; THENCE N38°29'44"E, A DISTANCE OF 10.95 FEET; THENCE 551°30'16"E, A
DISTANCE OF 1,012.69 FEET TO THE EASTERLY RIGHT-OF-WAY LINE OF COUNTY ROAD 44-A; THENCE
ALONG SAID RIGHT-OF-WAY LINE RUN $38°29'44"W, A DISTANCE OF 126.15 FEET TO A POINT ON THE
SOUTHERLY RIGHT-OF-WAY LINE OF RAILROAD (ABANDONED); THENCE ALONG SAID SOUTHERLY RIGHT-
OF-WAY LINE RUN $51°30'16"E, A DISTANCE OF 1066.68 FEET; THENCE DEPARTING SAID RIGHT-OF-WAY
LINE RUN N38°38'33"E, A DISTANCE OF 897.58 FEET, MORE OR LESS TO THE WATERS EDGE OF LAKE
DEATON; THENCE ALONG SAID WATERS EDGE NORTHWESTERLY AND NORTHEASTERLY TO A POINT ON
EAST LINE OF THE NORTHEAST 1/4 OF SAID SECTION 15; THENCE ALONG SAID EAST LINE RUN
NO0°35'11"E, A DISTANCE OF 1,535.29 FEET, MORE OR LESS TO THE NORTHEAST CORNER OF SECTION
15; THENCE ALONG THE NORTH LINE OF SECTION 15 RUN N89°28'30"W, A DISTANCE OF 2,652.41 FEET;
THENCE RUN N89°24'57"W, A DISTANCE OF 2,650.59 FEET TO THE POINT OF BEGINNING.

CONTAINING 353 ACRES, MORE OR LESS.



http:2,650.59
http:2,652.41
http:1,535.29
http:1,012.69
http:1,009.67
http:1,486.86

EXHIBIT “F”

DETAILED SYSTEM MAPS

[Detailed system maps are 2’ x 3’ and will be provided directly to the
engineering staff]



EXHIBIT “G”

WATER AND WASTEWATER SERVICE AREA MAP



5 e
»
-
Wi § RRET_ AR TRIION # MR
SXETCH OF DESCRIPTION
O T, W 1 WA WAt 1D CARE.
S oY, A"
SARKR PEERTY

—

1

eI,

e
SHEET 1_OF

PUNCLs O LAMD CWRC s SECHOW 19, TORMING 18 WA MK 33 EAST, UM COMTY, FLOMOG, WO o8

s

R pnnnnn

P 82T

SKETCH OF DESCRIPTION

I
E_ &
i 23
43
- =
| fe
£
g L
: -
§

i ,E i

N

I E!Hii

i
1 { { K
gllan i i,ﬂﬁ?
B lllh ,Hallh R
: z;!;!gmii;ll!lﬁa!ss!i!;tﬁ. THE
W 3§|¥|€Ii

gl

3




EXHIBIT “H”

CAPACITY OF EXISTING LINES, CAPACITY OF TREATMENT FACILITIES AND
DESIGN CAPACITY OF PROPOSED EXTENSION



Arnett

Environmental, LLC

July 23, 2012

Mr. John Wise

Treasurer

Central Sumter Utility Company, LLC
1020 Lake Sumter Landing

The Villages, FL 32162

Subject: Central Sumter Utility Company
Proposed Territory Extension
Evaluation of System Capacity

Dear Mr. Wise:

We have evaluated the capacity of the existing water and wastewater treatment facilities to
serve the existing territory and the proposed territory extension. Based on our evaluation, which
is described in more detail below, there is adequate water and wastewater capacity to serve all
existing and proposed areas.

The CSU water treatment plant has a permitted maximum day capacity of 4.320 mgd, and the
projected maximum daily demand at build-out is 3.681 mgd. The CSU wastewater treatment
plant has a permitted annual average daily capacity of 1.60 mgd, and the projected annual
average daily flow at build-out is 1.339 mgd. The build-out projections include both the existing
and proposed service territory. Exhibits A and B provide a year by year projection through build-
out of the anticipated connections and demands for both water and wastewater. Exhibit C
provides information regarding the current flows, the permitted capacities, and the anticipated
demands from the proposed territory extension.

The existing lines in the current service territory have been sized to adequately serve the
proposed territory extension. Provisions have been made in the system design for these lines to
be extended in the proposed territory. As the water distribution and wastewater collection
system is designed and constructed in the proposed territory, the lines will be adequately sized
to serve the anticipated demands.

Should you have any questions or need any additional information, please do not hesitate to
contact our office.

John Arnett, III, P.E.

cc:  Martin S. Friedman / Sundstrom, Friedman & Fumero

1038 Lake Sumter Landing ¢ The Villages, Florida 32162
{352) 753-4747 * Fax: (352) 753-1296 « EB 27495




EXHIBIT A
CSU WATER DEMAND PROJECTIONS

{CUMMULATIVE VALUES)

Year Annual Home Avg. Annual Residential Commercial Commercial New Home Unaccounted ADD MDD PHD

Sales Residential Demand ADD | Connections Demand ADD Construction Losses (MGD) | (MGD) | (MGD) | (MGD)

Connections (D.U.) (MGD) {MGD) Demands (MGD)
2011 162 81 0.007 4 0.002 0.002 0.001 0.012 0.031 0.043
2012 1,600 962 0.083 48 0.029 0.020 0.011 0.143 0.357 0.500
2013 2,400 2,962 0.255 149 0.090 0.030 0.034 0.409 1.022 1.431
2014 2,400 5,362 0.461 270 0.163 0.030 0.062 0.716 1.791 2.507
2015 2,400 7,762 0.668 390 0.236 0.030 0.090 1.024 2.559 3.582
2016 2,200 10,062 0.865 506 0.306 0.027 0.117 1.316 3.289 4.605
2017 337 11,331 0.974 570 0.345 0.004 0.132 1.455 3.638 5.093
2018 0 11,499 0.989 578 0.350 0.000 0.134 1.472 3.681 5.154
NOTES: Average Annual Residential Connections = Cumulative Annual Home Sales for all prior years + 50% of current year home sales.

Average Daily Water Demand (ADD) per residential dwelling unit (gpdidu):
Average Daily Water Demand (ADD) per commercial connection {(gpd/unit):
Unaccounted Losses are based on percentage of residential dwelling unit:
New Home Construction demands:

MDD = ADD X
PHD = ADD X

4,500 ]

2.50

3.50

gallons per home.

86

605

10%

Demands are based upon historical water usage within The Villages development.

45.3 gped




EXHIBIT B
CSU WASTEWATER FLOW AND LOAD PROJECTIONS

{CUMMULATIVE VALUES)
Year Annual Home Avg. Annual Residential Flow] Commercial Commercial | Total AADF| MMADF | MMADF | MMADF
Sales Residential AADF (MGD) Connections Fiow AADF (MGD) {MGD) BOD TS8S
Connections (D.U.) {MGD) {LB/DAY) | (LB/DAY)
2011 162 81 0.007 4 0.002 0.009 0.012 49 39
2012 1,600 962 0.083 48 0.029 0.112 0.140 584 467
2013 2,400 2,962 0.255 149 0.090 0.345 0.431 1,797 1,437
2014 2,400 5,362 0.461 270 0.163 0.624 0.780 3,252 2,602
2015 2,400 7,762 0.668 390 0.236 0.904 1.129 4,708 3,767
2016 2,200 10,062 0.865 506 0.306 1.171 1.464 6,103 4,883
2017 337 11,331 0.974 570 0.345 1.319 1.649 6.873 5,498
2018 0 11,499 0.989 578 0.350 1.338 1.673 6,975 5,580
NOTES: Average Daily Wastewater Flow (ADF) per residential dwelling unit (gpd/du): 86 45.3 gped

Average Daily Wastewater Flow (ADF) per commercial connection {gpd/unit): 605

Influent BOD Loading {Ib/day) projected at 500 mg/l @ MMADF

influent TSS Loading (Ib/day) projected at 400 mg/l @ MMADF

MMADF = AADF X | 1.25

Flows are based upon historical water usage within The Villages development.




EXHIBIT "C*

CSU WATER SYSTEM

CURRENT MAX. DAY
FLOWS (MGD MDD)

CURRENT MAX. DAY
CAPACITY (MGD MDD)

ANTICIPATED MAX. DAY
DEMAND OF NEW AREA
(MGD MDD)

0.162*

4.320

0.267

* ADF for April 2012 (month with highest flow to date) X MDD factor of 2.5.

CSU WASTEWATER SYSTEM
CURRENT CAPACITY (MGD | ANTICIPATED DEMAND OF
CURRENT FLOWS (MGD) AADF) NEW AREA (MGD AADF)
0.071* 1.600 0.107

* ADF for April 2012 (month with highest flow to date).

MGD = Million Gallons Per Day
MDD = Maximum Daily Demand
ADF = Average Daily Flow

AADF = Annual Average Daily Flow




EXHIBIT “I”

PERMITS



. ...20uthwest District Office
3051 North Telecom Parkway ™" T e
Temple Terrace, Florida 33637-0926

- STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

i

PERMITTEE: ~ PERMIT NUMBER:  FLA499951
. PA FILE NUMBER: FLA499951-001-DW1P -
Central Sumter Utility Company, LLC _ ISSUANCE DATE: October 17, 2007
: : EXPIRATIONDATE:  Ociober 16, 2012
RESPONSIBLE AUTHORITY:
Mr. John Wise
Treasurer
1071 Canal Street

The Villages, FL. 32162
(352) 753-2121

FACILITY:

" Centra] Sumter Utility Company WWTP
Buena Vista Boulevard
The Villages, FL, 32159
Sumter County - ,
Latimde: 28° 52° 56" N Longitude: 81° 58° 45" W

This permit is issned under the provisions of Chapter 403, Florida Statutes (F.8.), and applicable rules of the Florida

Administrative’ Code (F.A.C.), The above named permittee is hereby authorized to comstruct and operate the
facilities shown on the application and other documents attached hereto or on file with the Departmem and made a
part hereof and specifically described as follows:

TREATMENT FA CILITIES:

Construct and operate: a 1.60 MGD ennual average daily flow (AADF), Type I, oxidation ditch domestic
wastewater treatment plant consisting of: influent screening, one surge basin of 400,000 gallons, two anoxic basing
of 382,000 gallons each for 764,000 gallons total volume, two oxidation ditches of 737,000 gallons each for
1,474,000 gallons total volume, two clarifiers of 345,396 gellons and 3,848 square feet each for 690,792 gallons
total volurne and 7,696 square feet of total surface area, two traveling bridge filters of 585 square feet each for 1,170

F]Ol‘ida Departmcnt of Charlie Crist
Environmental Protection -

Governor

Kottkamp

L. Governor

Secrelary

squase feet total surface ares, two chlorine contact chambers of 64,716 gallons each for 130,000 gallons total volume -

and two sludge holding tanks of 150,000 gallons each for 300,000 gallons tota] volume. Disinfection is achieved by
using liquid sodinm hypochlorite solution. Thls plant is operated to provide secondary treatment with high-level
disinfection.

The surge basin is a 1.0 mg tank, with a scpmﬁné wall. The 600,00 gallon compartment is owned and operated by

North Sumter Utility Compsany, LLC under Department permit No. FLA2B1581 and the 400,000 gallon compartment
is owned and operated by the Central Surmter Utility company, LLC. under Department perrnit No. F.I"_,A499951

Reject water is directed to the Part IV system as permitted below undm' R-002.

" "More Protection, Less Process”
nuw dep.siate.fl.us



http:dep.slate.n.us

Central Sumter Utility Company, LLC
Central Sumter Utility Compeny WWTF
PA File No. FLA499951-001-DW1P/NP

CERTIFICATE OF SERVICE
-The undersigned duly designated deputy agency clerk hereby certifies that this NOTICE OF
PERMIT and all copies were mailed before the close of business on wto the listed persons.

FILING AND ACKN OWLEDGMBNT

FILED, on this date, under section 120.52, Florida Statutes, with the designated Department Clerk,
receipt of which is hereby acknowledged.

Q’QM&%\-— Bet 17 Qoo 7
Clerk Date

Copies Furnished To:

Pete Burghardt, FDEP-SWD, DW Environmental Specialist
Robert A. Emn, P.E., Booth , Ern, Straughan & Hiott, Inc.
John Arnett, III, Amett Environmental

JoAnne Bowden, FDEP-Tallahassee, MS 3535 (DMRs)

Sumter County Department of Health
FDEP-SWD, DW Sumter County-Central Sumter Utility Company WWTF Permit File

FDEP-SWD, DW Permitting Read File



Florida Department of Rick Scott

Environmental Protection Governor
Southwest District Office
13051 North Telecom Parkway Jennifer Carroll
Temple Terrace, Florida 33637-0926 Lt, Governor
Herschel T. Viayard Jr,
Secretary
PERMITTEE PERMIT/CERTIFICATION
Central Sumter Utility Company PWS ID Number: 660-5038
1020 Lake Sumter Landing Permit Number: 0299422-013-WC/M1
The Villages, FL 32162 Date of Issue:  December 27, 2011
Expiration Date: December 26, 2016
Attn: John Wise County: Sumter
Treasurer Lat/Long:

Sect/Town/Range: N/A
Project: Elevated Storage Tank
DRY LINE PERMIT

This permit is issued under the provisions of Chapter 403, Florida Statutes, and Florida
Administrative Code Rule(s) 62-555. The above named permittee is hereby authorized to
perform the work or operate the facility shown on the application and approved drawing(s),
plans, and other documents, attached hereto or on file w1th the department and made a part
hereof and specifically described as follows:

Construction of a new elevated storage tank with water distribution piping stub outs to serve a
new service area. The construction is to be in accordance with engineering design drawings and
related documents prepared by Robert A. Emn, Jr., P.E., [Booth, Ern, Straughan & Hiott, Inc.] and
is to include the following:

A new 500,000 gallon capacity elevated storage tank;

106 linear feet of sixteen-inch water main valved and connected to 430 linear feet of six-
inch water main for future use;

Overflow designed for drainage to the onsite storm water system;

Telementary equipment as necessary;
This is a dry line approval and requires separate approval prior to being placed in service. The
Department’s acknowledgement of document(s) required by Specific Conditions No. 5 and No. 6
shall constitute such approval for service.
Location: North of CR 44A in an undeveloped area of The Villages, in Sumter County, Florida.
Specific Conditions
1. The permittee has acknowledged they understand the construction of the water lines covered

by this permit prior to the clearance of an approved source, is at the permittee’s own risk.

wwnw.dep. state flus



http:WI1'w.dep,slatcjl.us

Florida Department of Rick Scott

Environmental Protection Governor
Southwest District Office o
13051 North Telecom Parkway Jenuifer Carroll
Temple Terrace, Florida 33637-0926 L1, Governoy
Herschel T. Vinyard Jv,
Secretary
PERMITTEE PERMIT/CERTIFICATION
Central Sumter Utility Company PWS ID Number: 660-5038
1020 Lake Sumter Landing Permit Number: 0299422-011-WC/02
The Villages, FL 32162 Date of Issue:  October 28, 2011
Expiration Date: October 27, 2016
Attn: John F. Wise, Treasurer County: Sumter
john.wise@thevillages.com - Lat/Long: 28°/51'/32" N/ 81°/58'/38" W and
28°/51'/31" N/ 81°/58'/739" W
Sect/Town/Range:

Project: Central Sumter Utilities WTP No. |

This permit is issued under the provisions of Chapter 403, Florida Statutes, and Florida
Administrative Code Rule(s) 62-555. The above-named permittee is hereby authorized to
perform the work or operate the facility shown on the application and approved drawing(s),
plans, and other documents attached hereto or on file with the department and made a part hereof
and specifically described as follows:

Construction of a new community water system to serve The Villages project. The construction
is to be in accordance with engineering drawings and related documents prepared by Robert A.
Em, P.E., [Booth, Ern, Straughan & Hiott, Inc.] and is to include the following:
Use of two new 167 diameter wells, Wells CSU-WS-1 and CSU-WS-2, each equipped
with a 50 hp vertical turbine pump discharging 1,500 GPM @ approximately 90 ft of
TDH;

A packed tower aeration system for hydrogen sulfide removal;

A pH adjustment system utilizing liquid sulfuric acid to provide pH adjustment prior to
aeration;

A concrete clearwell, with two 25 hp constant speed vertical turbine transfer pumps, with
capacity of 1,750 GPM @ 30 ft of TDH;

A two-chambered covered biofilter unit to scrub the odor from the packed aeration off-
2as;

Three, 150 hp, 2,500 GPM @ 165 ft of TDH vertical turbine high service pumps with
variable frequency drives (VFD’s);

A gas chlorination system utilizing 150 b cylinders;

www, dep.siate flaus



mailto:wise@thevillages.com

Florida Department of Charlie Crist

Environmental Protection Governor
Southwest District Office
13051 North Telecom Parkway Jeff Kottkamp
Temple Terrace, Florida 33637-0926 Lt. Governor
Mimi A. Drew
Secretary
PERMITTEE PERMIT/CERTIFICATION
Central Sumter Utility Company, LLC PWS ID Number: 660-XXXX
990 Old Mill Run Permit Number: 0299422-007-WC/M1
The Villages, F1. 32162 Date of Issue:  November 9, 2010
Expiration Date: November 8, 2015
John F. Wise, Treasurer County; Sumter
john.wise@thevillages.com Lat/Long: NA
Sect/Town/Range:

Project: Central Sumter Utility WTP #1

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.) and Florida
Administrative Code (F.A.C.) Rules 62-555 and 62-4. The above named permittee is hereby